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Partno

4117210-01
4117500-07
4117502-01
4117503-01
4117504-01
4117810-03
41196 67-02
41196 68-02
41196 68-10
41196 68-12

41196 71-07
4119814-01
4120013-01
41202 41-01
412 0560-01
412 0560-04
412 0560-06
412 0560-07
4120560-10
4120560-11

4121312-01
41214 30-05
41214 30-06
41214 32-04
41214 32-05
4121523-02
4121578-01
4121579-01
4121580-02
4121581-01

4121598-01
4121845-01
41221 14-02
41221 14-03
4122114-14
4122298-01
4122819-02
4122819-03
4122843-01
4122848-01

4122851-01
4122854-01
4122875-01
4122879-01
4122881-01
4122938-01
412297101
412297301
4123001-01
4123006-01

4123007-01
4123008-01
4123009-01
4123016-01
4123021-01
4123024-01
4123030-01
4123046-02
4123047-01
4123050-01

4123055-01
4123061-01
4123064-01
4123065-01
4123066-01
4123068-01
4123071-01
412307401
4123078-45
4123079-01

4123083-02
4123091-03
4123096-02
4123097-01
4123100-02
4123104-02
4123106-01
4123117-01
4123120-01
412314101
412314401

412314402
4123148-01
4123152-01
4123160-41
4123176-01
412317901
4123181-01
412318401
4123189-01
412322701
4123233-02
4123234-03

Description
Washer

Needle bar compl.
Neddle clamp
Stop needle clamp
Thread guide
Light bulb

Screw

Screw

Screw

Screw

Square

Screw
Washer
Washer
Spring

Screw M5*14
Screw M3*
Screw M4*12
Screw M4*16
Screw M3*10
Screw M3*5

Bulb 4V

Fuse 6,3 A/250V

Fuse 2 Al250 V

Fuse 3.2A/250 V (USA)
Fuse 2 A/250 V (USA)
Cross head compl.
Cord device, stand
Cord device, USA, Can
Cord device, UK

Cord d evice, Australia

Spring

Foot

Screw M3*6
Screw M3*8
Screw M4*16
Locking nut
Screw

Screw

Feed dog
Spring

Adjusting arm
Presser bar
Base plate
Screw

Throat plate
Worm gear
Thread knife
Thread guide
Washer
Driver

Spring

Pulley

Hand wheel
Link

Locking washer
Crankarm
Guide arm
Back cover
Handle

Foot

Rubber ring

Hook

Worm gear

Magnet

Shuttle shaft

Bobbin case compl.
Thread tension spring
Damper

Plastic bobbins (10-pac)
Eccentric feed

Frame, sewing head
Regulating dial
Presser bar guide
Presser bar lifter
Feed unit compl
Guide compl.
Spring

Accessory box
Extension table
Foot control compl.
Cable stand.

Cable USA, Can
Spring

Thread knife

Shaft, sewing frame
Toothed segment
Clutch

Clamp, lower shaft
Bushing, feed dog
Control unit
Bobbin winding
Sealing washer
Step motor, feeding
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Part no

41232 34-04
4123235-01
4123243-01
4123245-01
4123247-01
4123249-01
4123250-01
4123251-01
4123260-01
4123267-45
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4123271-45
4123271-47
4123271-48
412328401
4123285-47
CEF 4123296-01
4123362-01
412339301
4123394-01
412339601
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4123397-01
4123422-01
4123423-14
4123423-15
4123423-16
4123423-21
41234 24-03
41234 24-04
41234 26-01
41234 42-01
41234 45-01
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41234 47-01
41234 48-01
412 3450-01
4123451-01
41234 54-01
41234 60-01
4123475-01
4123479-01
41234 80-02
41234 81-01
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41234 82-01
41234 84-01
41234 85-01
41234 87-01
41234 88-01
41234 89-01
4123491-01
4123492-01
41234 96-01
4123497-01
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4123512-18
4123512-21
4123526-01
4123531-01
4123533-02
4123542-01
4123556-01
4123562-01
4123564-01
4123593-01
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41236 14-01
41236 16-01
41236 55-01
4123678-01
41236 80-01
41236 82-02
41236 83-01
41236 84-01
41236 86-01
41236 87-01
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4123711-01
4123711-02
41237 14-02
4123717-01
4123720-01
4123727-01
4123730-01
4123771-13
4123771-14
4123771-15
4123771-19
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4123779-02
4123780-01
4123782-01
4123893-01
41239 09-03
4123912-01
41239 44-01
4123947-01
4123954-01
4123956-01
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Description
Step motor, sewing head
Reel pin
Thread reel pin
Thread tension device
Lever thread tension
Screw thread tension
Spring holder
Control thread tension
Thread knife
PC-board transformer

Transformer 220-240 V
Transformer 120 V
Transformer 100 V
Clamp

PC-board

Thread guide

Cog wheel
Attachment, motor
Muffler, motor
Distance sleeve

Motor 24 V

Hinge

Name plateHVA 1140
Name plate SEIKO 998 H
Name plate SATRAP 1140
Name plate HVA 350
Base plate 350

Base plate 1140

Spring

Hardcover

Holder

Holder

Screen

Eccentric

Adjusting arm

Cog belt

Stop ring

Feeding step motor
Calibration stop
Damper

Spring

Setting screw

Shaft, feeding compl.
Joint cross

Spring

Fastener, spring
Spring

Attachment

Cog wheel

Cablage motor
Cable for PC-board

Guide, quick info 1140
Guide, quick info HVA 350
Washer

Thread tension set
Driving wheel compl.
Pulley

Sleeve, lamp

Pin

Holder

Cover

Opener, throat plate
Hook cover, window
Bobbin case stop
Spring

Locking washer
Lower shaft compl.
Arm shaft

Cog belt

Hook cover

Pin

Thread reel disc 20 mm
Thead reel disc 40 mm

Lever feed lift

Screen

Knob, feed dog lowering
Spring

Window, foil keyboard

Front cover compl. HVA 1140

Front cover compl. SEIKO 994 H
Front cover compl. SATRAP 1140

Front cover compl. HVA 350

Cover

Front cover

Nut

Protector, take up
Plastic bag with access.
Spring

Thread take up
Washer

Feed unit compl.
Frame carrige

Square
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Part no

4123959-02
4124023-01
4124023-02
4124098-01
4124112-01
4124143-01
4124143-05
4124143-06
4124143-07
4124159-01

7211187-50
7214164-50
7214169-70
7214187-70
7214210-10
723121901
7255220-05
725629101
7283218-01
7285217-05

7285218-05
7285283-05
7285285-05
7285287-05
72853 20-05
7287320-01
72873 64-05
7352136-01
7353108-00
7353108-20
73558 35-00

7355855-00
73561 24-40
73561 36-40
7356153-40

ACCESSORIES
4015399-01
4015555-01
41117 32-01
4120176-01

4123800-01
4123801-01
4123802-01
4123804-01
4123805-01
4123806-01
4123815-01

Description
Sewing head compl.
Foil keyboard 994 H, 1140
Foil keyboard HVA 350
Screw needle clamp
Holder
Back cover HVA 350
Back cover HVA 1140
Back cover SEIKO
Back cover SATRAP
Cable holder

Pin

Pin

Pin

Pin

Pin

Screw M3*5
Screw M3*6
Screw M4*12
Screw M3*4
Screw M3*3

Screw M5*6
Screw M4*4
Screw M4*6
Screw M4*8
Screw M5*5
Screw

Screw 6*10 mm
Locking washer
C-washer
C-washer
Locking washer

Locking washer

Compression ring 3mm
Compression ring 4mm
Compression ring 6mm

Buttonhole knife
Brush

Button reed
Hemmer 10 mm

Presserfoot "A”
Presser foot "B”
Buttonhole foot "C”
Blind stitch foot "D”
Zipper foot "E”
Edging foot "J"
Screw driver medium

OPERATING MANUAL 1140

412 4027-05
412 4027-15
412 4027-25
412 4027-35
412 4027-45

Operating manual swe- fin
Operating manual dan- nor

Operating manual french-dutch

Operating manual ger-ita
Operating manual eng-spa

OPERATING MANUAL 350

412 4617-05
412 4617-15
412 4617-25
412 4617-35
412 4617-45
412 4617-56

Operating manual swe-fin
Operating manual dan-nor

Operating manual french-dutch

Operating manual ger-ita
Operating manual eng-spa
Operating manual russian

Square
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412 30 47-01—£_

412 30 46-02
412 41 43-01

412 41 43-05
412 41 43-06 !
412 41 43-07 411 96 68 10;@ 411 98 6810

411 96 68-10 h@'

41229 71-01 ’
411 96 67-02
| 411 96 68-10
l 412 38 93-01
412 37 17-01 L\ _/ F 3 a0 5501
\ 412 41 59-01 )
412 35 62-01 412 32 27-01

. 412 34 26-01

412 32 96-01 }

412326001——2_~ ] 7 |

412 34 22-01

412 34 22-01
412 37 79-02

———_————— e

41235'12-18
oAzt 2 a122073.01 [~ 412 37 12-21
41234 23-16 412 40 23-01
41234 23-2 412 40 23-02 % I
412 37 30-01
'\_ I
o |
I )
L 735 58 35-00 ?_ /
412 37 2001 412 35 93-01 412 37 80-01
412377113
412 37 71114
412 37 7115

412 37 7119 / |

L

\" 412 32 33-02
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412 32 85-47
— 412 13 12-01

412 05 60-06 |

412 34 97-01
412 05 60-06
412 35 64-01
412 05 60-06

412 34 24-03
412 34 24-04

412 28 75-01

412 30 50-01 —————@

412 05 60-01

412 34 45-01 -

412 34 96-01
412 33 97-01

-412 05 60-06
412 34 47-01

412 14 30-05
412 14 32-04

412 32 71-45
412 32 71-47
412 32 71-48

411 96 71-07
412 05 60-01

412 33 94-01

412 33 93-01

412 35 33-02

412 33 96-01
735 21 36-01

41221 14-14

412 21 14-14

735 21 36-01
412 33 96-01

728 73 64-05

412 14 30-06
412 14 32-05

412 32 67-45

411 96 68-12

411 96 71-07
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r— ey 412 28 43-01 \
412 31 84-01 \
\«_ wpsrerer Se— 412 31 00-02

14. 412 31 06-01 \\
N
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0 | —! \
I 412 39 56-01 \

412 31 04-02
I 41237 14 02 412 37 27-01

721 41 64-50
f ( 412 39 54-@

41205 60-04—A

412 28 48-01

L

.____] l _,_J

411 72 10-01 — 411 98 14-01
L 412 36 80-01 41172 10- 01

T ! 12 28 19-02 T
g

T

A , |
412 28 81-01 ﬂ[]ﬂ].s 41228 79-01 4Jf 30 68-01
. r[- @ 412 30 78-45
- I 4 QT

12 30,71-01 -—

72832 18-01 —¢”
{f0— 73531 08-20

|
U
[ s e 412 30 61-01 412 39 4701
A - l 412 00 13-01

411 96 68-02 412 30 65-01—#

| _4120560-11—4—8 41231 52.01 l
—_—'_‘F_'—""—‘ |
412056006 - - L. ] 412306401
=1 L 412 36 86-01 412 30 66-01
412 36 82.02 412 30 47-01
L 412 31 sm1| 72852 8705 —4
2= —
I 412 29 38-01
728 52 83-05 412 34 48-01

412 34 60-01

K‘I\ﬂ 42 10-10
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412 30 79-01

412 35 26-01

412 05 60 -06 — ‘Q—vMZ 32 84-01
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412 34 75-01
l— 412 34 87-01

412 34 88-01
i
412 34 80-02 /<
412 34 79-01
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728 52 17-05
412 05 60-06
F 412 32 34-04
412 21 14-02 412 05 60-10
— 412 39 59-02
E—-— 412 05 60-04
E_ 412 05 60-10
41234 91-01 R—— |— —~——
N 41228 19-02 412 28 19-03 T ——
412 34 79-01 ¢ - —w— 728 52 17-05 I 735 61 36-40 \]
41234 30-02—9 ' \— 412 34 92-01 %\ T
o 412 39 44-01

ﬂ-_‘m 34 89-01 ' _J 73561 53-40 3

735 31 08-00 —£=5, g 412 31 60-41

412 31 76-01

412 30 30-01.

721 11 87-50 . - 412 3'9%_ 412 15 23-02 735 61 53-40
|J \ '.41[\2341 N
1 ' l/— 412 28 54-01 _I

17 412 30 97-01
~ N 412 30 56-0 41239 12-01

728 52 85-05

411 75 00-07 —
—~ |
41175 03-01
¥ T o 723 12 19-01
N 41175 02-01: ~ a2411201 [
41178 10-03 SN\ 411750401 -
725 62 91-01 \\ _ﬁ 412 40 98-01 ¥
728 52 18-05
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412 32 45-01

412 30 16-01

412 32 47-01

412 32 48-01
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412 05 60-07
/ F

412 30 21-01

412 32 50-01
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— 412 35 31-01
735 61 24-40
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17 412 36 83-01
412 32 84-01 '
412 05 60-06 ‘ J

—_—— e — ———— -———-————————I 412 30 09-01

72873 20-01 7214187-70 4123179-01 41230 06-01 412 36 87-01 E\\
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728 52 83-05 M4x4 412 30 01-01 735 58 55-00 412 34 54-01
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412 36 84-01

0
412 32 84-01 § —

412 05 60-06

——— — —— —— o — — ] — — —

350/1140 spare part list 104 21 82-96




412 31 41-01
Hes

412 15 78-01 Stand.
412 15 79-01 USA, Can
412 15 80-02 UK
412 15 98-01 (- 412 15 81-01 Australia
412 31 89-01

- l -—
1 1

412 31 44-01 Stand.

412 31 44-02 USA, Can

412 18 45-01
412 34 42-01 Hard Cover
412 31 17-01
412 31 20-01
OPERATING MANUALS

412 32 43-01

ACCESSORIES

412 35 31-01
Thread tension
set

=

O &o

41239 09-03 4123078-45 412 35 56-01 412 36 14-01
Plastic bag Plastic bobbins
with access. 10 pac
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